## SEER Inquiry System - Report Produced: 04/27/2024 12:25 AM

## Question 20091032

**References:** 

2007 SEER Manual, C-701. Appendix C

Question:

Surgery of Primary Site--Ovary: How should this field be coded for an ovarian primary when there is a BSO and only the fundus of uterus is removed (not a full hysterectomy)?

Discussion:

Answer:

Assign surgery code 52 [Bilateral (salpingo-) oophorectomy; WITH hysterectomy]. Code 52 does not exclude a partial hysterectomy.

Cancer Site Category: <sub>Ovary</sub>

Data Item Category: Surgery of Primary Site

Other Category: N/A

Year: 2009